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Patient complains of 
urethral discharge +/- 

dysuria

Take a sexual history 
and examine the patient 

(milk urethra)

Discharge present or convincing 
symptoms or recent STI risk?

1. Test for HIV & syphilis
2. If discharge present take swab for GC culture & sensitivities 
3. Treat for gonorrhoea and chlamydia
- First line: Ceftriaxone 500mg i/m stat & Azithromycin 1G po stat
- Second line: Ceftriaxone 500mg i/m & Doxycycline 100mg bd x 1w
- Third line: Azithromycin 2G po stat 
4. Urgent referral to Dermatology Polyclinic if drugs not available
5. Educate on risk reduction
6. Offer condoms, promote safer sex
7. Notify partner/s to get tested & treated
8. Document & Record
9. Advise return if symptoms persist or new problems arise

Yes

Educate on risk reduction
Offer condoms, promote safer sex

Advise return if symptoms persist or 
new problems arise

No

1. Urethral discharge in men (Code R36)

*Take a Sexual History to identify significant STI risk factors
Age <25 years, Single, Sex abroad, Man who has sex with men (MSM); Commercial sex worker 
(CSW) or client of CSW
Recent unprotected penetrative sex (oral, vaginal, anal) with a new partner; unprotected sex 
with multiple partners in past 3m
Patient has additional genitourinary symptoms or has a previous history of STI
Partner also has genitourinary symptoms or has a diagnosed STI  
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2. Recurrent or persistent urethral discharge in men 
(Code R36)
Persistent symptoms of discharge/dysuria for >2 weeks despite previous 
treatment

Patient complains of recurrent or persistent urethral 
discharge

Take a sexual history and examine (milk urethra)

Discharge present?

Poor adherence or 
re-infection?

Test for HIV & syphilis if not previously done
Refer to Dermatology Polyclinic for moxifloxacin 400mg od x 10d + 

Metronidazole 400mg bd x 5d
or 

Combination Doxycycline 100mg bd x 7d plus 
Metronidazole 400mg bd x 5d plus

Azithromycin 2G po stat  
for Mycoplasma genitalium & Trichomonas vaginalis Rx

Patient has other STI 
symptoms?

Educate on risk reduction
Offer condoms, promote safer sex

Advise return if symptoms persist or new 
problems arise

Use appropriate flowchart/s

Test for HIV & syphilis if not previously done
Educate on risk reduction,

 Offer condoms, promote safer sex
Notify partner/s,

 Document & Record
Advise return if symptoms persist or new 

problems arise

Re- treat for 
gonorrhoea and 

chlamydia
See Flowchart 1

Yes

Yes

No

No

Yes

No

If possible, take a urethral 
swab for GC culture

*Take a Sexual History to identify significant STI risk factors
Age <25 years, Single, Sex abroad, Man who has sex with men (MSM); Commercial sex worker (CSW) or 
client of CSW
Recent unprotected penetrative sex (oral, vaginal, anal) with a new partner; unprotected sex with 
multiple partners in past 3m
Patient has additional genitourinary symptoms or has a previous history of STI
Partner also has genitourinary symptoms or has a diagnosed STI
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Patient complains of genital ulcer/s

Take a sexual history and examine

Multiple painful vesicular 
superficial ulcers?

1. Test for HIV & syphilis 
2. Treat for Genital herpes with aciclovir 400mg tds x 5d 
and extended to 10d if necessary

Symptoms better after 1w?

Single and/or 
non-vesicular ulcer?

Educate on risk reduction
Offer condoms, promote safer sex

Advise return if symptoms persist or new problems arise

Educate on risk reduction,
 Offer condoms, promote safer sex

Notify partner/s, Document & Record
Advise return if symptoms persist or new problems arise

1. Test for HIV & syphilis if not previously tested
2. If not certain refer to Dermatology Polyclinic; otherwise
3. Treat for Syphilis, donovanosis, chancroid & herpes
- Benzathine penicillin 2.4MU i/m (for syphilis)
- Azithromycin 1G stat weekly x 3 weeks ( for DV and chancroid)
- Aciclovir 400mg bd x 5d (for herpes)

*Take a Sexual History to identify significant STI risk factors
Age <25 years, Single, Sex abroad, Man who has sex with men (MSM); Commercial sex worker (CSW) or 
client of CSW
Recent unprotected penetrative sex (oral, vaginal, anal) with a new partner; unprotected sex with multiple 
partners in past 3m
Patient has additional genitourinary symptoms or has a previous history of STI
Partner also has genitourinary symptoms or has a diagnosed STI

Yes

Yes

Yes

No

No

No

3. Acute genital ulceration 
- Probable genital herpes Code A60.9
- Non-vesicular ulcer Code L98.4
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Yes

4. Vaginal discharge without lower 
abdominal pain

Symptoms of abnormal vulvovaginal discharge, itch, 
burning or swelling

Take a sexual history and examine 
(including speculum if possible) 

Microscopy available?

At Risk of STI?

*Take a Sexual History to identify significant STI risk factors
Age <25 years, Single, Sex abroad, Man who has sex with men (MSM); Commercial sex worker (CSW) or 
client of CSW
Recent unprotected penetrative sex (oral, vaginal, anal) with a new partner; unprotected sex with multiple 
partners in past 3m
Patient has additional genitourinary symptoms or has a previous history of STI
Partner also has genitourinary symptoms or has a diagnosed STI

Hyphae/spores 
+ve

1. Test for HIV & syphilis
2. If possible, take endocervical swab for GC 
culture
3. Treat for gonorrhoea, Chlamydia and TV: 
Ceftriaxone 500mg i/m + Azithromycin 1G po +  
Metronidazole 400mg bd x 5d

Treat for Bacterial Vaginosis 
Metronidazole 400mg bd x 5d

Treat for Candidiasis
Clotrimazole cream 1% plus Clotrimazole pessary 

500mg or Fluconazole 150mg po stat

If symptoms persist, 
consider gynae referral

Clue cells +ve
Perform wet film examn. of discharge for:
1. Pseudohyphae & spores- Candida
2. Clue cells- Bacterial vaginosis (BV)
3. Flagellated unicellular protozoa- 
Trichomonas (TV)

TV +veNo

Yes

Treat syndromically  (see specific boxes above)
BV: malodour, grayish confluent discharge
Thrush: curd-like discharge, itch, vulvovaginitis

No

Microscopy 
negative

Diagnostic codes
Bacterial vaginosis: B96.89
Candidiasis: B37.3
Trichomoniasis: A59.0
Cervicitis: N72 
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5. Pelvic/lower abdominal pain (LAP) in a woman 
(Pelvic Inflammatory Disease, Code N73.9)

New onset pelvic or lower abdominal pain
Take sexual history & examine (abdo and 

bimanual pelvic)

Risk of pregnancy?
Recent delivery/TOP/miscarriage?

Abdo’ guarding or rebound?
Abdominal or pelvic mass?

Abnormal PV bleeding?
IUD present?

Refer urgently for surgical or 
gynaecological assessment

(e.g. appendicitis, ectopic pregnancy, 
post-op sepsis)

STI risk
Cervical excitation and/or 

Pelvic tenderness?

Consider other causes of LAP
E.g. UTI, irritable bowel, ovarian cyst, 

endometriosis, etc

1. Test for HIV & syphilis
2. If possible, take endocervical swab for 
GC culture
3. Treat for PID if drugs available  and 
review in 1w; otherwise refer urgently to 
Gynae polyclinic
- Ceftriaxone 500mg i/m 
- Doxycycline 100mg bd x 2w 
- Metronidazole 400mg bd x 2w

Complete full course of 
treatment

Educate on risk reduction,
 Offer condoms, promote safer 

sex
Notify partner/s, Document & 

Record
Advise return if new problems 

arise

Review at 1w
Patient improved?

*Take a Sexual History to identify significant STI risk factors
Age <25 years, Single, Sex abroad, Man who has sex with men (MSM); Commercial sex 
worker (CSW) or client of CSW
Recent unprotected penetrative sex (oral, vaginal, anal) with a new partner; unprotected 
sex with multiple partners in past 3m
Patient has additional genitourinary symptoms or has a previous history of STI
Partner also has genitourinary symptoms or has a diagnosed STI

No

No

No

Yes

Yes

Yes to any 
of above
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6. Acute scrotal swelling or pain (Code N49.2)

Acute scrotal swelling or pain
Take a sexual history and examine

Acutely swollen or 
painful scrotum confirmed?

Refer urgently to A&E for urology or surgical 
assessment §

Educate on risk reduction
Offer condoms, promote safer sex

Advise return if symptoms persist or new problems arise

1. Test for HIV & Syphilis
2. Take urethral swab if penile discharge and MSU if urinary 
symptoms present 
3. Gonorrhoea and chlamydia treatment  for suspected 
epididymo-orchitis 
- Ceftriaxone 500mg i/m plus Doxycycline 100mg bd x 2w

§ Important surgical causes presenting with acute scrotal 
swelling or pain
Torsion: Most common in teenagers (15-19y); acute onset of 
severe pain and scrotal swelling; abnormal horizontal position of 
testis. *Corrective surgery needed within SIX HOURS*
Testicular tumour: Solid (‘stone hard’) unilateral scrotal mass; 
may be painful in 25% cases
Trauma: Establish type and severity of injury

Review at 1w with Derma Polyclinic
Symptoms improved?

Complete course of treatment
Educate on risk reduction

Offer condoms, promote safer sex
Notify partner/s, Document & Record

Advise return if symptoms persist or new problems arise

Yes

No

No

*Take a Sexual History to identify significant STI risk factors
Age <25 years, Single, Sex abroad, Man who has sex with men (MSM); Commercial 
sex worker (CSW) or client of CSW
Recent unprotected penetrative sex (oral, vaginal, anal) with a new partner; 
unprotected sex with multiple partners in past 3m
Patient has additional genitourinary symptoms or has a previous history of  STI
Partner also has genitourinary symptoms or has a diagnosed STI

§Surgical causes 
excluded?

Yes
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7. Inguinal lymphadenitis (Bubo) (Code I88.8)

New onset tender inguinal swellings 
(possible lymphadenitis)

Take a sexual history and examine

Genital ulcer/s 
present?

Multiple painful, vesicular ulcers:
1. Test for HIV & syphilis
2. Refer to Flowchart 3 & treat for 
suspected genital herpes

Solitary and/or non-vesicular 
ulcer:
1. Test for HIV & syphilis
2. Refer to Flowchart 3 & treat for 
suspected syphilis, dovovanosis, 
chancroid and genital herpes

Consider non-STI infections or other causes
E.g. Inguinal hernia, lipoma, aneurysm, 

sebaceous cyst, etc

Test for HIV & syphilis
Treat for suspected lymphogranuloma venereum 

(LGV)
Doxycycline 100mg bd x 3w

Yes

No

No risk of STI

Risk of STI

*Take a Sexual History to identify significant STI risk factors
Age <25 years, Single, Sex abroad, Man who has sex with men (MSM); Commercial sex worker (CSW) or 
client of CSW
Recent unprotected penetrative sex (oral, vaginal, anal) with a new partner; unprotected sex with 
multiple partners in past 3m
Patient has additional genitourinary symptoms or has a previous history of STI
Partner also has genitourinary symptoms or has a diagnosed STI

Educate on risk reduction
Offer condoms, promote safer sex

Notify partner/s, Document & Record
Advise return if symptoms persist or new problems 

arise

Screen for HIV & syphilis in ALL cases of 
sexually-acquired lymphadenopathy
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Patient complains of anorectal symptoms
(discharge, bleeding, constipation, tenesmus

ulcers, lumps)

Take a sexual history and examine

Risk of STI?
(e.g. anal sex)

Test for HIV & syphilis (and hepatitis B if MSM)
Educate on risk reduction; Offer condoms, promote safer sex; Notify 

partner/s
Document & Record specific diagnosis; Advise return if symptoms 

persist or new problems arise

Educate on risk reduction; Offer condoms, promote safer sex; 

Advise return if symptoms persist or new problems arise

Rectal discharge/
bowel symptoms
If possible, take 
rectal swab for 

GC culture
Treat for 

gonorrhoea & 
chlamydia

See Flowchart 1

Perianal ulceration
See Flowchart 3

Perianal lumps/bumps
Treat for genital warts or 

molluscum
See Flowchart 9

What are the symptoms?
Yes

No

Men who have sex with men should be screened for HIV, 
syphilis & hepatitis B

8. Anorectal symptoms (Code K62.9)

*Take a Sexual History to identify significant STI risk factors
Age <25 years, Single, Sex abroad, Man who has sex with men (MSM); Commercial sex worker (CSW) or client 
of CSW
Recent unprotected penetrative sex (oral, vaginal, anal) with a new partner; unprotected sex with multiple 
partners in past 3m
Patient has additional genitourinary symptoms or has a previous history of STI
Partner also has genitourinary symptoms or has a diagnosed STI
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No

9. Genital warts (Code A63.0)

Onset of painless genital lumps

Take a sexual history and examine to 
confirm diagnosis of genital warts

*Take a Sexual History to identify significant STI risk factors
Age <25 years, Single, Sex abroad, Man who has sex with men (MSM); Commercial sex worker (CSW) or 
client of CSW
Recent unprotected penetrative sex (oral, vaginal, anal) with a new partner; unprotected sex with 
multiple partners in past 3m
Patient has additional genitourinary symptoms or has a previous history of STI
Partner also has genitourinary symptoms or has a diagnosed STI

1. Self-treatment contra-indicated IF 
 Patient is PREGNANT
 Warts are large (>5mm) or extensive (>10cm2)
 Keratinised (hard)
 Internal (vaginal, cervical, anal, meatal) 
 Not responding to previous treatment/s
 Diagnosis uncertain
2. Test for HIV & syphilis if not already done
3. Refer to appropriate specialist:
Gynaecology
Urology (intrameatal, urethral warts)
General surgery (intraanal warts)
Dermatology

Self treatment not possible 
or diagnosis uncertain
or self-treatment not 

effective

Review
Warts cleared 
after 4 weeks?

Test for HIV & syphilis
Podophyllotoxin 0.5% liquid or 0.15% cream

applied twice daily to lesions for 3 consecutive days each week
(e.g. Twice a day on Mon, Tue, Wed every week for up to 4 weeks) 

Review in 4 weeks

Examine nature of the warts to 
determine whether self-treatment is 

appropriate

Patient NOT pregnant
Warts are external & accessible

Small (<5mm) 
Fleshy

Recent onset

YES

Stop 
treatment

YES
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Neonate presenting with red 
sticky eye/eyes?

Take history from carer and 
examine child

Gonococcal infection can cause blindness if 
not managed correctly or promptly

Reassure carer

Advise return if symptoms persist 
or new problems arise

Bilateral or unilateral 
swollen eyelids with 

purulent or mucopurulent 
discharge?

URGENT REFERRAL TO A&E for Ophthalmology review
Referral Note should mention

Possibility of gonococcal and/or chlamydial infection
If STI confirmed, advise mother and her partner/s to get tested and 

treated

If urgent referral not immediately available 
Take eye swabs for GC culture before starting treatment

Treat neonate for both infections:
Ceftriaxone 50mg/kg (max dose 125mg) stat i/m for gonorrhoea PLUS

Oral erythromycin 50mg/kg/day divided qds x 14d for Chlamydia
Refer to next available Eye Clinic

Advise mother and her partner/s to get tested and treated for GC/CT

Yes

No

10. Neonatal conjunctivitis syndrome (Code P39.1)
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11. Epidemiological treatment of sexual partners

Female patient: 
        
Partner treatment: 
(and HIV & syphilis tests) 

Vaginal discharge 
 Low risk of 

STI? 
 
 

 High risk of 
STI? 

 
No treatment necessary (i.e. if 
treating a woman for BV or 
thrush) 
 
Ceftriaxone 500mg i/m & 
doxycycline 100mg bd x 7d  
& metronidazole 400mg bd x 5d 

Lower abdominal  
pain (PID) 

Ceftriaxone 500mg i/m & 
doxycycline 100mg bd x 7d  

Genital ulceration 
 Probable 

herpes 
 

 Other causes 

 
If partner has ACTIVE herpes, 
aciclovir 400mg tds x 5d 
 
Benzathine penicillin 2.4MU i/m 
plus azithromycin 1G stat 

Genital warts Treat if partner also has genital 
warts. See Flowchart 9. 

Inguinal bubo (LGV) Doxycycline 100mg tds x 3w 

 

Male patient: Partner treatment: 
(and HIV & syphilis tests) 

Urethral discharge Ceftriaxone 500mg i/m & 
azithromycin 1G stat 

Scrotal pain 
(epididymo-orchitis) 

Ceftriaxone 500mg i/m & 
azithromycin 1G stat 

Genital ulceration 
 Probable 

herpes 
 

 Other causes 

 
If partner has ACTIVE herpes, 
aciclovir 400mg tds x 5d 
 
Benzathine penicillin 2.4MU i/m 
plus azithromycin 1G stat 

Genital warts Treat if partner also has genital 
warts (cryotherapy if pregnant). 
See Flowchart 9. 
 

Inguinal bubo (LGV) Doxycycline 100mg tds x 3w 
(azithromycin 1G weekly x 3w if 
partner is pregnant) 
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Routine Antenatal Screening for ALL pregnant women at 
booking
 Check blood taken for HIV & syphilis serology

 Record test results in Green Card and Al Shifa (e.g. Reactive/
Non-reactive)

 If initial blood test is syphilis EIA or RPR positive

 Reflexively test sample for TPHA and RPR titre; 

 If necessary, send blood sample to local lab for these tests

Action based on TPHA and RPR titre results:
If TPHA is positive…

 Make urgent eReferral to Obs & Gynae as ‘walk-in’ at 
secondary/tertiary hospital (preferably in same hospital as 
mother’s planned delivery)

 Give patient a copy of the eReferral

 Document serological test results on Al-Shifa and mother’s 
antenatal Green Card, e.g. TPHA Reactive or Non-reactive; RPR 
titre value

 Complete Part A of Form-Mother and send to Governorate 
Woman & Child Health Co-ordinator, Head of WCH (DG Health 
Affairs) and copy to Dept of Communicable Diseases

If TPHA is negative…

 And RPR titre <1:4, then likely to be a biological false positive. 

 No further action required

Assessment of maternal syphilis by Obstetric Team 
(TPHA: POSITIVE)

 Manage as HIGH RISK Pregnancy

 Take sexual history, identify STI risk factors

 Check for previous Hx of and Rx for syphilis

 Review obstetric history (e.g. stillbirths)

 Look for symptoms & signs of infection: chancre, rash, lymphadenopathy

If maternal syphilis treatment required:

 Complete Part B of Form-Mother and send to Governorate WCH Co-
ordinator, Head of WCH (DG Health Affairs) and copy to Dept of 
Communicable Diseases

 Refer Husband for testing in Health Centre and advise no sexual contact 
until both parties treated

IF RPR titre ≥ 1:8; TPHA positive, then code A51.9 (Early syphilis) on Al Shifa 
and treat:

 Benzathine penicillin 2.4 MU i/m x 1 dose if <28w gestation; or

 Benzathine penicillin 2.4 MU i/m x 2 doses one week apart if >28w 
gestation 

IF RPR ≤ 1:4, TPHA positive, code A53.0 on Al Shifa. (Diagnosis covers late 
or indeterminate stage syphilis, previous Hx/Rx of syphilis with risk of re-
infection; previous syphilis treatment not adequate or not documented): 

 Benzathine penicillin 2.4 MU i/m weekly x 3 doses

Repeat maternal RPR titre at delivery to compare with baby’s result.

See Notes if patient has penicillin allergy. Emphasise importance of 
completing treatments and refer to Paediatric team for post-natal 
assessment of child. 

LATE BOOKERS (booking after 20w gestation): Screen for HIV & syphilis at booking

UNBOOKED MOTHERS: Screen for HIV & syphilis on admission

N.B. RPR is the screening test in MOH facilities. VDRL and RPR titres are NOT 
interchangeable. Use only VDRL or only RPR when evaluating a patient’s response to 
treatment

12. Management of maternal syphilis
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Yes

Is child’s RPR titre 
fourfold higher than 
mother’s RPR titre at 

delivery?

Does child have clinical 
evidence of syphilis?

Mother adequately 
treated for syphilis in 
current pregnancy?

Mother treated >28 
days before delivery?

Mother’s RPR titre at 
delivery fourfold lower than 

her pre-treatment titre?

Mother and child likely 
to be followed-up over 

next 12 months?

Treatment for congenital syphilis not indicated. 

See Follow-up flowchart and encourage mother/
child to attend

Child born to mother with positive TPHA
At delivery, take MOTHER’s and CHILD’s VENOUS blood samples 

for RPR titre (not TPHA)

No No Yes YesYes

Yes

Treatment for congenital syphilis indicated
1. Complete Form CS-PAEDS and send to Governorate WCH Co-ordinator, 
Head of WCH (DG Health Affairs) and copy to Dept of Communicable 
Diseases; enter Al Shifa code for Congenital syphilis: A50.9

2. Benzyl penicillin G 50,000 IU (=30mg)/kg 12-hourly IV for first 7 days then 
increase to every 8 hours for days 8, 9, 10 (total 10 days) 
For Infants >4w old: benzyl penicillin 50,000 IU(=30mg)/kg 6-hourly IV for 10 
days 

3. See Follow-up flowchart

FOR ADDITIONAL ADVICE ON MANAGEMENT, PLEASE CONTACT YOUR 
PAEDIATRIC INFECTIOUS DISEASES TEAM

Yes No No No

Treatment for congenital syphilis NOT indicated 
but risk of defaulting follow-up requires 
prophylactic treatment

Give a single dose of benzathine penicillin 
50,000 IU (= 30mg)/kg IM

Benzylpenicillin powder or Benzathine penicillin powder for injection
1 million IU = 600 mg
50,000 IU = 30 mg

No

13. Management of congenital syphilis
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14. Assessment of congenital syphilis 
Assessment of child whose mother has reactive syphilis serology in 
pregnancy. Please document mother’s syphilis serology results (RPR 
titre & TPHA) in Green Card and ensure that maternal RPR titre is 
repeated at delivery for comparison with infant’s results. 

A. Check for physical signs of congenital syphilis in the infant 
Rash - vesicles or bullae may be present but usually maculo-papular, 
Copious nasal secretions  Haemorrhagic rhinitis (inflammation of the 
mucous membranes in the nasal passages) - symptoms include sneezing, 
nasal stuffiness, runny nose  Oedema  Hepatosplenomegaly  
Thrombocytopenia  Haemolysis  Periostitis  Jaundice  Non-immune 
hydrops  Failure to move an extremity 

B. Perform syphilis serology and additional microbiological tests (if 
available) 
Neonatal serology (NOT cord blood): ask for RPR titre and TPHA. Send 
sample to CPHL or local reference lab.  
If available: syphilis IgM EIA, dark-ground microscopy or PCR of skin lesions 

C. Indications for further tests and treatment (see Flowchart) 
1. Mother has untreated or inadequately treated syphilis (e.g. treated at 

>28 weeks gestation but only received one dose of penicillin, or mother 
treated <28 days before delivery) 

2. Infant has clinical signs of congenital syphilis 
3. Infant’s RPR titre is 4x higher than mother’s (e.g. infant RPR is >1:32 

when mother’s is 1:8); or infant has positive EIA IgM serology 
4. Infant is dark-ground or PCR positive from skin lesions/body fluids 

(secretions), if tests available 
D. Further tests if treatment indicated 

1. FBC, U+E, LFT, ALT/AST and HIV antibody  
2. Lumbar puncture for CSF culture, WCC, protein, TPHA and VDRL titre 
3. Long bone X-rays for osteochondritis and periostitis and Chest X-ray for 

cardiomegaly  
4. Cranial U/S scan & eye assessment for interstitial keratitis 

 

 

 

 

 

Infant follow-up for syphilis by Paediatrics Team 
 

CHECK infant’s RPR titres, not TPHA! 

A. Infant treated for congenital syphilis at birth 
 Check infant has been coded as A50.9 (congenital syphilis) on Al Shifa 
 At months 1, 3, 6 and 12- check RPR titre; there should be a 

progressive drop in titre over time 
 Review at 12 months and if final RPR shows sustained 4x drop from 

peak level, then discharge 
 

B. Infant not treated for syphilis, RPR is reactive at birth but <4x 
mother’s RPR titre 

 At month 3: check RPR and if negative discharge; if still reactive 
repeat at 6 months 

 At month 6: check RPR and if negative discharge; if still reactive 
repeat at 12 months 

 At month 12: check RPR and if negative discharge; if still reactive 
discuss with paediatric ID consultant 
 

C. Infant not treated for syphilis and RPR is non-reactive at birth 
 At month 3: repeat RPR and if still negative, discharge 
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